



Test Report

No. SL818082713081TX-01

Date: Sep 29, 2018

Page 1 of 4

XIAMEN POLYKING CO.,LTD.
PK BUILDING, NO.46,HULI ZONE, TONG'AN INDUSTRIAL CONCENTRATION AREA, XIAMEN ,361100,
FUJIAN, CHINA

This report supersedes the previous report number SL818082713081TX dated Sep 27, 2018 which is hereby deemed null and void.

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : Two samples of cotton marked as A)tote bag in grey B)webbing in beige for Tote bag.

Order No. : PI#PK-18133,PO#6104214

Supplier : XIAMEN POLYKING CO.,LTD.

Country Of Destination : USA

Sample Receiving Date : Sep 20, 2018

Test Performing Period : Sep 20, 2018- Sep 27, 2018

Test Performed : Selected tests as requested by applicant.

Test Result(s) : * * * *
Please refer to the next page(s).

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch

Lemon Ye

Lemon Ye
Account Executive



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services Co., Ltd.
Xiamen Branch Testing Center Textile & Footwear Laboratory

No.31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China 361101 1 (86-592) 5766465 f (86-592) 5766457 www.sgsgroup.com.cn
中国·福建·厦门·火炬(翔安)产业区翔虹路31号 邮编: 361101 1 (86-592) 5766465 f (86-592) 5766457 e sgs.china@sgs.com

Test Result:

Component List/List of Materials

Sample	Component No.	Description	Color	Composition	Remark
A	1	Lt-grey print on shell/lining pocket(finished product)(A)	Lt-grey	Print	/
A	2	Silver metal rivet(finished product)(A)	Silver	Metal	/

Total Lead Content

Test Method: With reference to CPSC Test Method: CPSC-CH-E1003-09.1 (for paint and similar surface coating materials) and CPSC-CH-E1002-08.3 (for non-metal materials) and CPSC-CH-E1001-08.3 (for metal materials). Analysis was performed by ICP-OES.

	Result (mg/kg)		Detection limit (mg/kg)	Reference Limit (mg/kg)
	1	2		
Lead (Pb)	n.d.	n.d.	20	90
Conclusion	Pass	Pass		

- Note:
1. n.d.=not detected
 2. * = exceed the limit
 3. 0.1% = 1000 mg/kg
 4. Composite test has been performed and the result is calculated using the minimum sample weight.
 5. # = The test result is over the recommended action limit (i.e. 80% of the regulatory limit). As the test result is based on the composite sample and is fall into an uncertain range, where "Pass" or "Fail" cannot be truly define, an "Interim-Fail" is given due to the composite sample is possibility fail according to the regulatory limit. It is highly recommended to conduct individual test for the exact content of Pb in each individual component.
 6. ^ = Conclusion is made based on the composite sample. Individual testing is recommended as to understand the exact content of Pb in each individual component.

Remark: The limit is referenced to the requirement as stated in the Settlement agreement

The reference limit applied in testing is based on particular California Proposition 65 settlements that are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a user's actual exposure to the tested chemical. A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement, and may choose to comply with California Proposition 65 by clearly informing the consumer of potential exposure.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Phthalates Content

Test Method: With reference to CPSC-CH-C1001-09.3 Analysis was performed by GC-MS.

Phthalates	CAS No.	Result (mg/kg)	Detection limit (mg/kg)	Reference Limit (mg/kg)
		1		
Dibutyl Phthalate (DBP)	84-74-2	ND	50	1000
Benzylbutyl Phthalate (BBP)	85-68-7	ND	50	1000
Bis-(2-ethylhexyl) Phthalate (DEHP)	117-81-7	ND	50	1000
Diisononyl Phthalate (DINP)	28553-12-0 / 68515-48-0	ND	50	1000
Diisodecyl Phthalate (DIDP)	26761-40-0 / 68515-49-1	ND	50	1000
Conclusion		Pass		

- Note:
1. n.d.=not detected
 2. * = exceed the limit
 3. 0.1% = 1000 mg/kg
 4. # = The test result is over the recommended action limit (i.e. 80% of the regulatory limit). As the test result is based on the composite sample and is fall into an uncertain range, where "Pass" or "Fail" cannot be truly define, an "Interim-Fail" is given due to the composite sample is possibility fail according to the regulatory limit. It is highly recommended to conduct individual test for the exact content of phthalates in each individual component.
 5. ^ = Conclusion is made based on the composite sample. Individual testing is recommended as to understand the exact content of phthalates in each individual component.

Remark: The limit is referenced to the requirement as stated in County of San Francisco Case No. CGC-14-541130SFSC & Court Case No CGC-11-508435 & County of San Francisco Case No CGC -10-497729 and CGC-10-498981 & Settlement agreement
 The reference limit applied in testing is based on particular California Proposition 65 settlements that are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a user's actual exposure to the tested chemical.
 A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement, and may choose to comply with California Proposition 65 by clearly informing the consumer of potential exposure.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Sample Photo



(A)Front

(A)Back



(B)

*** End of Report ***

